KbM CONAP 11PO

Codun 1220,y
Ten.: 02/8109127°
e-mall: laboratary
SOLAR PROJECT
Ne 03/19.02.2018
1. Doors and windows AL Window -, ETEM E-68 “
2. Applicant of the test
ETEM Bulgaria Request No 02/12.02.2018
119A lliyantzi Blvd., Sofia
3. Test methods: BDS EN ISO 10140-2
4. Date of receipt of test specimens in 12.02.2018
the laboratory
5. Quantity of test samples: 1 number Window - ETEM "E-68"

. Date of the test 13.02.2018
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f one-third f - frequency, Hz
Hz octave dB
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Classification in accordance with ISO 717-1:

Rw (C;Ctr) =42 (-1 -1)dB  Cso3150 = (-1,0) dB; Cso.5000 = (-1,0) dB; Cio0-5000 = ( -1,0)dB;

Evaluation based on results from laboratory measurements obtained engineering method:

Ctrso3150= (-1,0) dB; Ctrso.so00= (-1,0) dB; Ctrigos000= (-1,0) dB
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7. TEST RESULTS
7.2 Testing (measurements) out the scope of accreditation
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